



RAMACHANDRA ENTERPRISES

Metallurgical Testing Laboratory

Plot # 143, WIP PHASE 1, SIDCO INDUSTRIAL ESTATE
VALAVANTHANKOTTAI, THUVAKUDI, TRICHY – 620015. INDIA
Office: + 914312731373
Mobile: +91 9486278914.7845784399.
Email: materilatest@rclabtrichy.com,
ramachandra.trichy@gmail.com
www.rclabtrichy.com

Test Report

Report No : RC/085/2023 – 2024

Date : 26.10.2023

Customer : M/s. Morris Industries Inc,
777 Route 23. South Pompton Plains,
N.J – 07444.

Page 1 of 1

Letter Reference : DC No : 2383 dt 26.10.2023

Sample Description : 8" Man Hole 3 Hole.

Identification No : 1

Sample Received on : 26.10.2023

Test Performed on : 26.10.2023

I. COMPRESSION TEST : (Tested as per AASHTO – M 306)

Tested at Room Temperature : 26°C

Equipment Used : Universal Testing Machine (600kN)

Make : FIE

Sl. No : 1/2006-3333

Cal. Due On : 03.01.2024

ID. No	Compression Load in LBS	Equivalent value in kN	Remarks
1	40,000	180.47	Load applied to the Square Plate for one minute, No cracks / deformation observed in the tested sample; Satisfactory.

*** End ***

Tested By : M.SUBASH GOWTHAM - Testing Engineer

T. NATARAJAN

General Manager

Authorized By

NOTE: The test results computed above have been carried out in conformity with standard testing procedures and relevant specifications. This report refers ONLY to the sample(s) submitted for examination. Customers sample descriptions is not verified by us in all cases unless otherwise stated. Any corrections on this report not attested by RC is invalid. Sample will be disposed of after 15 days from the date of issue of certificate.